1. NO : PC23-03471E
2. Client

O Name :

O Address
3. Date of Test :
4. Use of Report :
5. Test Sample : -
6. Test Method

(1) KS D IS0 14993:2018

7. Test Results

2023.09.04 ~ 2023.09.27

1) INOXTEEL (STS304 0.2T H/L + Posmac 1.0T (NO NCC))

TEST REPORT

1889-6822-9684-7863
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# Location

A @ 252-7, Techno 2-ro, Yuseong-Gu, Daejeon, Korea

Tested By
Name : Lee, Kijung

Affirmation

Name :

l——'jffé Technical Manager

Shin Jin Yong

Ao 3¢

This report is not accredited by KOLAS and KS Q 1S0/1EC 17025.
Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test
results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently
identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this
test report can be checked on KCL website(www.kcl.re.kr).

2023.09.27
Korea Conformity Laboratories President Jo, Yung Tae %! g

Result Inquiry : 252-7, Techno 2-ro, Yuseong-Gu, Daejeon, Korea (82-42-723-3077)
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TEST REPORT

No : PC23-03471E

< INOXTEEL(STS304 0.2T HL + Posmac 1.0T (NO NCC)) after 213 hours test >
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< INOXTEEL(STS201 0.2T HL + Posmac 1.0T (NO NCC)) =& & A&l after 213 hours test >
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No : PC23-03471€E

< INOXTEEL(STS201 0.2T HL + Posmac 1.0T (NCC)) =& = A& after 213 hours test >

-———— End of Report ——
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